


TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 1 of 21 

. TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION  
CHECKLIST 

Complete and submit this checklist with the application. 

APPLICANT: New Braunfels Utilities 

PERMIT NUMBER: WQ0010232001 

Indicate if each of the following items is included in your application. 

 
Administrative Report 1.0 ☒   ☐    

Administrative Report 1.1 ☒   ☐    

SPIF ☒   ☐    

Core Data Form ☒   ☐    

Technical Report 1.0 ☒   ☐    

Technical Report 1.1 ☒   ☐    

Worksheet 2.0 ☒   ☐    

Worksheet 2.1 ☐   ☒    

Worksheet 3.0 ☐   ☒    

Worksheet 3.1 ☐   ☒    

Worksheet 3.2 ☐   ☒    
[...]
control applications, Midas® OCM does not need to undergo 
long term conditioning prior to being put into service. The 
adsorption of VOCs and the conversion of H

2
S to elemental 

sulfur will lead to the generation of heat within a media bed. 
Like any carbon bed, this heat of reaction and adsorption 
needs to be dissipated in order to fully assure the safe 
operation of the bed. If these heat sources are not properly 
dissipated, the carbon bed temperature may rise to the 
point where the carbon can ignite, leading to a fire or other 
hazardous condition. A description of industry-accepted 
engineering practices to assure the dissipation of heat and 
safe operation of the carbon bed can be provided upon 
request. Wet Midas OCM readily adsorbs atmospheric 
oxygen. Dangerously low oxygen levels may exist in closed 
vessels or poorly ventilated storage areas. Workers should 
follow all  applicable state and federal safety guidelines for 
entering oxygen depleted areas.

To be effective, Midas OCM requires that oxygen and 
moisture be present in the vapor stream being treated. The 
minimum acceptable  oxygen concentration is 0.5 vol% and 
should be at least 10 times the  combined concentration 
of H2

S and other reduced sulfur compounds. Optimum 
performance can be obtained when the relative humidity of 
the gas being treated always ranges between 60 and 95%. 
Pre-humidification of Midas OCM immediately prior to it 
being placed into service assures full performance from 
initial system startup.

Midas OCM should NOT be used in applications where 
water condensation (free water) occurs. For example, this 
includes high humidity applications where temperature 
fluctuations cause the vapor temperature to drop below its 
dew point, causing water to condense in the carbon bed. The 
exposure of Midas OCM to condensed water can adversely 
effect performance.



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT F 
 

AREA WATER WELLS 
 

NEW BRAUNFELS UTILITIES 
SOUTH KUEHLER WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

July 2019 
 

 



6824413 

Groundwater Data, Texas

Sources: Esri,  HERE, Garmin, Intermap, increment P Corp., GEBCO, USGS,
FAO, NPS, NRCAN, GeoBase, IGN, Kadaster NL, Ordnance Survey, EsriJune 6, 2019

TEXAS WATER DEVELOPMENT BOARD
 

The data in  Water Data In ter ac tive repr es ents the best ava ilab le  inform ation provided by the TW DB and thi rd-party cooperators of the TW DB.  
The TWDB provides  in form ation v ia  this web si te as a public serv ice.  Nei ther the S tate of Texas nor the TWDB  ass umes any  legal  liab il ity  
or r es ponsibi li ty or  makes any guarantees or war ranties  as to  the accuracy, completenes s or su itab ili ty o f the in for mation for any particu lar purpose.  
The TWDB s ystematic a lly  revis es or  r em oves data d isc ov er ed to  be incorrect.  If y ou find inaccurate in form ation or hav e ques tions, pleas e c ontact 
WDI- Support

0 0.15 0.30.075 mi

0 0.2 0.40.1 km
1:9,028

@ twdb.texas.gov.

TWDB Groundwater

SGB
Arrow

SGB
Text Box
2,200 feet

SGB
Text Box
NBU - SOUTH KUEHLER WWTP

SGB
Arrow

SGB
Text Box
WATER WELL  MAP

NEW BRAUNFELS UTILITIES
SOUTH KUEHLER WWTP
PERMIT NO. WQ0010232001

SGB
PolyLine



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT G 
 

WETLANDS MAP 
 

NEW BRAUNFELS UTILITIES 
SOUTH KUEHLER WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

July 2019 
 

 



578 506

Notes

This product  is offered for informational purposes and may
not  have  been  prepared  for  or  be  suitable  for  legal,
engineering, or surveying purposes.   It  does not  represent
an  on-the-ground  survey  and  represents  only  the
approximate  relative  location  of  property,  governmental
and/or  political  boundaries  or  related  facilities  to  said
boundary.   No  express  warranties  are  made  by  Jones  &
Carter,  Inc.  concerning  the  accuracy,  completeness,
reliability, or usability of the information included within this
exhibit.   This  map  was  automatically  generated  using
Geocortex Essentials.

LEGEND

LAYOUT TITLE

1 inch equals 578.3 Feet

CONUS Wetlands

Estuarine and Marine Deepwater

Estuarine and Marine Wetland

Freshwater Emergent Wetland

Freshwater Forested/Shrub Wetland

Freshwater Pond

Lake

Other

Riverine

SGB
Text Box
NBU - SOUTH KUEHLER WWTP

SGB
Arrow

SGB
Text Box
WETLANDS  MAP

NEW BRAUNFELS UTILITIES
SOUTH KUEHLER WWTP
PERMIT NO. WQ0010232001

SGB
Snapshot

SGB
PolyLine



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

SUPPLEMENTAL TECHNICAL REPORTS 
 

NEW BRAUNFELS UTILITIES 
SOUTH KUEHLER WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

July 2019 
 

 



SUPPLEMENTAL TECHNICAL REPORT

DOMESTIC WASTEWATER PERMIT MAJOR AMENDMENT

for

NEW BRAUNFELS UTILITIES

SOUTH KUEHLER WASTEWATER TREATMENT PLANT

COMAL COUNTY, TEXAS

^/loili^

JULY 2019
JC Job No. 05487-0005-00

(fffe u a N ES CARTE R
Texas Board of Professional Engineers Registration No. F-439
6330 West Loop South, Suite 150 • Bellaire, TX 77401 • 713.777.5337



I. INTRODUCTION

The purpose of this report is to provide additional information pertaining to items in the Domestic
Administrative Report and the Domestic Technical Report for the major amendment application to the

New Braunfels Utilities South Kuehler Wastewater Treatment Plant (WWTP). The permit includes the
existing operational Phase of 4.2 MGD and the future phases of 9.3 MGDand 15.4 MGD.

The current and future facilities are located at 1608 Coco Drive, New Braunfels, Texas 78130.

II. LOCATION INFORMATION

Please see Item 7 of the Domestic Administrative Report 1.0 for specific location information. A USGS

Map with the required site information in the Attachments section of this application.

III. TREATMENT UNITS
(For Item 3 of Technical Report 1.0)

The current facility is sized to treat 4.2 MGD. Future facilities will be constructed in two operational

phases with total design flows as described in Section I. A detailed description of the treatment process

for each phase is presented below:

The existing phase of the facility is a permanent concrete plant designed and constructed to treat the

plant capacity of 4.20 MGD. It operates as a suspended growth activated sludge process with a single-

stage nitrification mode. Phosphorous is removed using alum added upstream of the secondary

clarifiers. The existing treatment units include a screening structure with mechanical screens, an

aerated grit chamber, aeration basins, secondary clarifiers, chlorine contact basins, a dechlorination

basin, a flow measurement basin, aerobic digesters, gravity thickener, submerged membrane thickening

basins, and a belt press dewatering facility. In this phase, raw sewage enters the -screening structure

from the gravity collection system and offsite lift station. Screened flow then enters the aerated grit

chambers, where fine grit is separated and removed. Then flow enters a rapid mix basin immediately

upstream of the aeration basin where it is mixed with return activated sludge to create mixed liquor

and flows through the aeration basins which will be operated in a single-stage nitrification mode to
consume organics and breakdown ammonia. From the aeration basins, the mixed liquor flows to the

clarifier loading basin where alum is added to precipitate phosphorous, and then it flows into the
secondary clarifier for clarification. After clarification, the treated effluent flows to the chlorine contact

basin for disinfection, then to the dechlorination basin for dechlorination. From there, the effluent flows

over a v-notch weir for flow measurement and to the outfall and receiving stream. Sludge that is

removed from the secondary clarifiers is transported by air lifts to the gravity thickener, where it then

flows to the submerged membrane thickener basins where permeate is removed through the

membrane with pumps. Sludge then flows to the aerobic digesters where volatile organics are reduced

to stabilize the sludge. Digested sludge is then pumped to belt presses where the sludge is dewatered
before being hauled offsite.

The proposed Phase II facility will include the portions of the existing treatment facilities for the South
Kuehler WWTP as well as portions of the existing North Kuehler WWTP. As described elsewhere in this
major amendment application, the existing North Kuehler WWTP will become part of the expanded
South Kuehler WWTP. The existing screening structure and aerated grit chamber at both the North

1



Kuehler WWTP and South Kuehler WWTP will be decommissioned and demolished. The existing
chlorine contact basin at both the North Kuehler WWTP and South Kuehler WWTP will be converted
into a pump station that sends flow to the new common tertiary treatment unit. New process units will

include a screening structure with a mechanical screens, aerated grit chambers, submersible lift station,

elevated flow splitter, anaerobic basin, anoxic basin, aeration basin, secondary clarifier, tertiary

intermittently backwashed granular dual media filters, ultraviolet disinfection basin, post aeration basin,

flow measurement basin, aerobic digesters, and positive displacement blowers. The existing belt press

dewatering facility will also be expanded.

In this phase, raw sewage will enter the new common screening structure from the gravity collection

system and offsite lift station. Screened flow will then enter the aerated grit chambers, where fine grit is

separated and removed. Then flow will enter a submersible lift station where it will be pumped to an

elevated flow splitter. The elevated flow splitter will split flow proportionately to the three parallel
secondary treatment trains. The secondary trains at the existing South Kuehler WWTP and North

Kuehler WWTP will operate with the same process as described above under the existing phase. The

proposed secondary treatment train to be constructed in Phase II will consist of an anaerobic basin,

anoxic basin, aeration basin, and secondary clarifier operating as a biological nutrient removal,

conventional activated sludge process with single stage nitrification. Phosphorous will be removed with

a biological nutrient removal process with alum addition as a secondary treatment method. Nitrogen

removal is limited to treatment of the return activated sludge side stream. The intent of the partial

nitrogen removal is only to help promote the biological phosphorous removal process by reducing the

amount of nitrates in the process. The anoxic basin and nitrogen removal is not required for TPDES

discharge permit compliance. Return activated sludge will be air lifted into a rapid mix basin where it
will mix with a portion of the influent flow and then flow through the anoxic basin to breakdown
nitrates by consuming oxygen and off gassing nitrogen. Flow will then enter the anaerobic basin where

it will mix with the remainder of the influent flow to create mixed liquor. In the anaerobic basin,

phosphorous will be released by PAOs prior to flowing into the aeration basin where phosphorous will
PAOs will absorb phosphorous in larger quantities than it originally stored. The aeration basin will be
operated in a single-stage nitrification mode to consume organics and breakdown ammonia. From the

aeration basins, the mixed liquor flows to the clarifier loading basin where alum will be added as a
secondary means to coagulate phosphorous not absorbed in the process, and then it flows into

secondary clarifier for clarification. After clarification, flow from all three parallel secondary treatment

trains will flow to the tertiary intermittently backwashed granular dual media filters. Filtered effluent
will then flow through an ultraviolet (UV) disinfection basin. From there, the effluent flows through a
Parshall flume for flow measurement, through a post aeration basin for oxygen addition, and to the

outfall and receiving stream. Sludge that is removed from the secondary clarifiers at each of the two

exiting treatment units is transported with air lifts to the gravity thickener, where it then flows to the

submerged membrane thickener basins where permeate is removed through the membrane with

pumps, and then flows to the aerobic digesters where volatile organics are reduced to stabilize the

sludge. Sludge that is removed from the secondary clarifier at the new treatment unit pumped to the

submerged membrane thickener basins where permeate is removed through the membrane with

pumps, and then flows to the aerobic digesters where volatile organics are reduced to stabilize the

sludge. Thickened sludge from all digesters is then pumped to a new digester basin for further digestion
where is combined with the sludge from all three secondary treatment units before being pumped to

belt presses where the sludge is dewatered before being hauled offsite.

The proposed Phase III facility will include all of the treatment units of the Phase II facility. The existing
screening structure will house a new additional screen, the existing lift station will house new pumps,

the existing UV disinfection basin will house new additional UV modules, and the existing house a new

additional belt press. New process units include anaerobic basins, anoxic basins, aeration basins,

secondary clarifiers, tertiary dual media filters, aerobic digesters, and positive displacement blowers.

2



In this phase, raw sewage will enter the new common screening structure from the gravity collection

system and offsite lift station. Screened flow will then enter the aerated grit chambers, where fine grit is

separated and removed. Then flow will enter a submersible lift station where it will be pumped to an

elevated flow splitter. The elevated flow splitter will split flow proportionately to the four parallel
secondary treatment trains. The secondary trains at the existing South Kuehler WWTP and North

Kuehler WWTP will operate with the same process as described above under the existing phase. The

proposed secondary treatment trains added in Phase II and Phase III will be identical and will consist of
anaerobic basins, anoxic basins, aeration basins, and secondary clarifiers operating as a biological

nutrient removal, conventional activated sludge process with single stage nitrification. Phosphorous

will be removed with a biological nutrient removal process with alum addition as a secondary treatment

method. Nitrogen removal is limited to treatment of the return activated sludge side stream. The intent

of the partial nitrogen removal is only to help promote the biological phosphorous removal process by

reducing the amount of nitrates in the process. The anoxic basin and nitrogen removal is not required

for TPDES discharge permit compliance. Return activated sludge will be air lifted into a rapid mix basin
where it will mix with a portion of the influent flow and then flow through anoxic basins to breakdown
nitrates by consuming oxygen and off gassing nitrogen. Flow will then enter anaerobic basins where it

will mix with the remainder of the influent flow to create mixed liquor. In the anaerobic basins,

phosphorous will be released by PAOs prior to flowing into aeration basins where phosphorous will
PAOs will absorb phosphorous in larger quantities than it originally stored. The aeration basins will be
operated in a single-stage nitrification mode to consume organics and breakdown ammonia. From the

aeration basins, the mixed liquor flows to the clarifier loading basins where alum will be added as a

secondary means to coagulate phosphorous not absorbed in the process, and then it flows into

secondary clarifiers for clarification. After clarification, flow from all four parallel secondary treatment

trains will flow to the tertiary intermittently backwashed granular dual media filters. Filtered effluent
will then flow through a UV disinfection basin. From there, the effluent flows through a Parshall flume
for flow measurement, through a post aeration basin for oxygen addition, and to the outfall and

receiving stream. Sludge that is removed from the secondary clarifiers at each of the two exiting

treatment units is transported by air lifts to the gravity thickener, where it then flows to the submerged
membrane thickener basins where permeate is removed through the membrane with pumps, and then

flows to the aerobic digesters where volatile organics are reduced to stabilize the sludge. Sludge that is

removed from the secondary clarifier at the new treatment unit pumped to the submerged membrane

thickener basins where permeate is removed through the membrane with pumps, and then flows to the

aerobic digesters where volatile organics are reduced to stabilize the sludge. Thickened sludge from all

digesters is then pumped to a new digester basin for further digestion where is combined with the
sludge from all three secondary treatment units before being pumped to belt presses where the sludge

is dewatered before being hauled offsite.

IV. DESIGN CALCULATIONS AND FEATURES
(For Item 3b of Technical Report 1.0 & Item 4 of Technical Report 1.1)

Design calculations are provided as part of this report on the following pages for both future phases of

construction.

The current facilities and all future expansions will be equipped with design features to prevent
overflows or bypassing of untreated wastewater. These features include the following:

• Redundant electrical power supply. Power can be provided from two different sub stations,

which will be capable of being served from two different power sources

• All process and equipment alarms for items such as equipment failures, high levels, etc. will be

3



automatically sent to NBU's SCADA system where it will notify the Operator 24/7.
Standby equipment will be provided at all major treatment units and pump stations to ensure

operation in the event of equipment being out of service for repair or maintenance (i.e.

standby pump in the lift station, standby blower at each blower bank, standby screen at the

influent, redundant channel of UV modules for disinfection, etc.) to prevent overflows and/or

bypass of untreated wastewater.

High level alarms are included in the lift station, clarified effluent transfer pump stations,

aerobic digesters to notify the Operator to prevent overflows



PHASE II-9.3 MGD

I. SCOPE

The proposed Phase II facility will be a permanent concrete plant with suspended growth activated sludge process

with biological nutrient removal and single stage nitrification. The facility will include portions of existing
treatment units at the existing North Kuehler Wastewater Treatment Plant (WWTP), portions of existing

treatment units at the existing South Kuehler WWTP, and new process treatment units. The existing screening

structure and aerated grit chamber and both the North Kuehler WWTP and South Kuehler WWTP will be
decommissioned and demolished. The existing chlorine contact basin at both the North Kuehler WWTP and South
Kuehler WWTP will be converted into a pump station that sends flow to the new tertiary treatment unit. New

process units include a screening structure with a mechanical screens, aerated grit chambers, submersible lift

station, elevated flow splitter, anaerobic basin, anoxic basin, aeration basin, secondary clarifier, tertiary dual

media filters, ultraviolet disinfection basin, post aeration basin, aerobic digesters, and positive displacement

blowers. The existing belt press dewatering facility will also be expanded.

II. WASTEWATER TREATMENT PLANT DESIGN

A.

1.

a

b

a

DESIGN CRITERIA

Daily Effluent Limits

BODs

TSS

NHa-N

10 mg/L

15 mg/L

3mg/L

b. Total Phosphorus = 1 mg/L

c. DO = 4mg/L

f. E Co// = 126 number colonies/lOOmL

2. Process Criteria

The criteria used for the constructed aeration basins was based on TCEQ Chapter 217 criteria and more

conservative measures requested by the client.

a. Minimum Hydraulic Detention Time for Aerated Grit Chamber = 3.0

(minutes)

b. Maximum Aeration Basin Organic Loading = 35

(lbsBODs/day/l,OOOft3)

c. Maximum Clarifier Surface Loading at Peak Flow

(gal/day/ft2) = 1,200



d. Minimum Clarifier Detention Time

(hours) = 1.8

e. Maximum Clarifier Weir Loading at Peak Flow

(gal/day/ft) == 30,000

f. Maximum Dual Media Filter Flux Rate at Peak Flow

(gal/min/ft2) = 4

g. Maximum Filtration Rate at Peak Flow w/One Filter Out of Service = 5

(gal/min/ft2)

h. Minimum Solids Retention Time in Aerobic Digester*

(days) - 28*

i. Minimum Air Required for Digester

(scfm/1,000 ft3) = 30

j. Minimum Oxygen Required for Aeration Basins = 2.2

(Ibs Oz/l Ib BODs)

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication "Control of

Pathogens and Vector Attraction in Sewage Sludge."

B. TREATMENT FACILITIES

1. Flow

a. Average (Design) = l.OQ = 9,300,000 gpd = 6,458 gpm

b. Peak(2-hour) = 3.0Q - 27,900,000 gpd == 19,375 gpm

2. Influent Composition

The following influent wastewater compositions are based on composite samples collected at the existing

headworks over a 1 year period. The design values for BODs, TSS, and NHs-N are calculated by adding one (1)

standard deviation to the average.

a. BODs = 310 mg/L

b. TSS = 350mg/L

c. NHs-N = 50mg/L

d. TP = 8mg/L



3. Organic Loadings

a. BODs = (9.30 MGD)(8.34)(310 mg/L) = 24,044 Ibs BODs/day

b. TSS = (9.30 MGD)(8.34)(350 mg/L) = 27,147 Ibs TSS/day

c. NHa-N = (9.30 MGD)(8.34)(50 mg/L) = 3,878 Ibs NHs-N/day

d. Total P = (9.30 MGD)(8.34)(8 mg/L) = 620 Ibs P/day

4. Process Basins and Equipment

a. Screening. Two mechanical screens will be installed in this phase, each with a minimum hydraulic

capacity of 27.9 MGD, the design peak flow of the facility. A manual screen will also be provided for
redundancy and will have a minimum hydraulic capacity of 27.9 MGD. The screening channels will be

covered, equipment enclosed, and connected to an odor control system.

b. Grit Chamber. Two parallel aerated grit chambers will be installed in this phase. The grit chambers will
be covered and connected to an odor control system.

i. Required Volume at Peak Flow

(19,375 gpm)(3 min)/(7.48gal/ft3) = 7,771 ft3

ii. Proposed Volume

2[(27 ft)2(8.03 ft)+((27 ft)2 (12.5 ft)/3)] = 17,783 ft3

iii. Actual Detention Time at Peak Flow

(17,783 ft3)(7.48)/(19,375 gpm) = 6.9 minutes

c. Lift Station. A submersible lift station with four pumps, three duty and one standby, will be installed
with a minimum firm hydraulic pumping capacity of 27.9 MGD, the design peak flow of the facility. The
lift station will be covered and connected to an odor control system.

d. Elevated Flow Splitter. All flow is pumped from the lift station to an elevated flow splitter, which uses
weirs to proportionately send flow to three secondary treatment plants based on the following splits.

i. Plant No. 1 (Existing North Kuehler) - 3.10 MGD

ii. Plant No. 2 (Existing South Kuehler) - 4.10 MGD

iii. Plant No. 3-2.10 MGD

e. Second a ry Treatment.

Plant No. 1 (Existing North Kuehler) - 3.10 MGD This secondary treatment train consists of aeration

basins and secondary clarifiers operating as a conventional activated sludge process with single stage

nitrification. Phosphorous is removed using alum added upstream of the clarifiers. Alum addition for

chemical phosphorous removal exists today and was previously approved by TCEQ.. This process will

be retained.



Aeratjon Basins

i. Required Volume Using Traditional Design Method

(3.10MGD)(8.34)(310mg/L)/(351bsBODs/1000ft3) = 228,993ft3

ii. Existing Volume

(6,345 ft3) + (116,333 ft3) + (103,846 ft3) + (5,171 ft3) = 231,695 ft3

iii. Actual Organic Loading
8,015 lb/day/(231,695 ft3)(l,000 ft3) = 34.6 Ib BODs/

1000 ft3
Secondary Clarifiers

i. Required Surface Area At Peak Flow

(9.3 MGD)(1,000,000 gal/MG)/1200 gal/day/ft2 = 7,750ft2

ii. Existing Surface Area

(2)(5,302 ft2) = 10,604 ft2

iii. Existing Surface Loading at Peak Flow

(9,300,000 gpd)/(10,604 ft2) = 877 gpd/ft2

iv. Existing Clarifier Side Water Depth = 11.50ft

v. Existing Hydraulic Detention Time at Peak Flow

(10,604 ft2)(11.50 ft)(7.48 gal/ft3)(24 hr/day)/
(1,000,000 gallons/MG)(9.30 MGD) = 2.35 hours

vi. Existing Clarifier Weir Length
(2)(180 ft + 192 ft) = 744 ft

vii. Existing Weir Loading at Peak Flow

(9,300,000 gpd)/(744 ft) = 12,500 gpd/ft

Plant No. 2 (Existing South Kuehler) - 4.10 MGD. This secondary treatment train consists of aeration

basins and secondary clarifiers operating as a conventional activated sludge process with single stage

nitrification. Phosphorous is removed using alum added upstream of the clarifiers. Alum addition for

chemical phosphorous removal exists today and was previously approved by TCEQ.. This process will

be retained.

Aeration Basins

i. Required Volume Using Traditional Design Method
(4.10 MGD)(8.34)(310 mg/L)/(35 Ibs BODs/1000 ft3) = 302,861 ft3

ii. Existing Volume

(9,248 ft3)+(166,388 ft3)+(131,203 ft3)+(5,514 ft3) = 312,353ft3



iii. Actual Organic Loading
10,600 lb/day/(312,353 ft3)(l,000 ft3) = 33.9 Ib BODs/

1000 ft3

Secondary Clarifiers

i. Required Surface Area At Peak Flow

(12.3MGD)(l,000,OOOgal/MG)/1200gal/day/ft2 = 10,250ft2

ii. Existing Surface Area

(2)(5,302 ft2) = 10,604 ft2

iii. Existing Surface Loading at Peak Flow
(12,300,000 gpd)/(10,604 ft2) = 1,160 gpd/ft2

iv. Existing Clarifier Side Water Depth = 11.67ft

v. Existing Hydraulic Detention Time at Peak Flow

(10,604 ft2)(11.67 ft)(7.48 gal/ft3)(24 hr/day)/
(1,000,000 gallons/MG)(12.30 MGD) = 1.81 hours

vi. The proposed clarifier will not utilize traditional weirs and baffles. It will utilize a submerged
effluent launder system, which consists of a full perimeter submerged launder with

submerged ports sized to control the inlet rate into the submerged launder. This will maintain

equal distribution of flow from the center of the clarifier outwards to the launder. The

Submerged Effluent Launder system design is a proprietary designed and manufactured by
Ovivo USA, LLC.

Plant No. 3 - 2.10 MGD. This secondary treatment train consists of an anaerobic basin, anoxic basin,

aeration basin, and secondary clarifier operating as a biological nutrient removal, conventional

activated sludge process with single stage nitrification. Phosphorous is removed with the biological

nutrient removal process with alum addition as a secondary treatment method. Nitrogen removal is

limited to treatment of the return activated sludge side stream. The intent of the partial nitrogen

removal is only to help promote the biological phosphorous removal process by reducing the amount

of nitrates in the process. The anoxic basin and nitrogen removal is not required for TPDES discharge

permit compliance.

Anaerobic Basin

i. Required Volume at Average Daily Flow

(2,100,000 gal/day)(1.5 hr)/(24 hr/day)/(7.48gal/ft3) = 17,546 ft3

ii. Proposed Volume

(20 ft)(48 ft)(19 ft) = 18,240 ft3

iii. Actual Hydraulic Retention Time at Average Daily Flow
(18,240 ft3)(7.48gal/ft3)(24hr/day)/(2,100,000gal/day) = 1.6 hrs



Aeratipn Basin

i. Required Volume Using Traditional Design Method
(2.10 MGD)(8.34)(310 mg/L)/(35 Ib BODs/1000 ft3) = 155,124 ft3

ii. Proposed Volume

(20ft)(82ft)(120ft) = 196,800ft3

iii. Actual Organic Loading
5,429 lb/day/(196,800 ft3)(l,000 ft3) = 27.6 Ib BODs/

Anoxic Selector Basin for RAS Side Stream

i. Required Volume at Average Daily Flow

(2,520,000 gal/day)(0.5hr)/(24hr/day)/(7.48gal/ft3) = 7,019ft3

ii. Proposed Volume

(20 ft)(19 ft)(19 ft) = 7,220 ft3

iii. Actual Hydraulic Retention Time

(7,220 ft3)(7.48gal/ft3)(24hr/day)/(2,520,000gal/day) = 0.51 hrs

Second a rv Cl arifi e rs

i. Required Surface Area At Peak Flow

(6.3MGD)(l,000,OOOgal/MG)/1200gal/day/ft2 = 5,250ft2

ii. Proposed Surface Area

(80 ft)2(7i)/(4) = 5,026 ft2

iii. Proposed Surface Loading at Peak Flow

(6,300,000 gpd)/(5,026 ft2) = 1,253 gpd/ftz

The proposed surface loading at peak flow exceed the TCEQ value. A variance will be

requested from TCEQ. for the proposed clarifier. The slightly increased loading rate at peak

flow is acceptable for performance since there are tertiary filters following the clarifiers. By

installing an 80 ft diameter clarifier, it allows NBU to match the diameter of all its existing 4
clarifiers, which is beneficial for maintenance and operation of the clarifiers.

iv. Proposed Clarifier Side Water Depth = 13.0ft

v. Proposed Hydraulic Detention Time at Peak Flow

(5,026 ft2)(13.0 ft)(7.48 gal/ft3)(24 hr/day)/
(1,000,000 gallons/MG)(6.30 MGD) = 1.86 hours



vi. The proposed clarifier will not utilize traditional weirs and baffles. It will utilize a submerged
effluent launder system, which consists of a full perimeter submerged launder with

submerged ports sized to control the inlet rate into the submerged launder. This will maintain

equal distribution of flow from the center of the clarifier outwards to the launder. The

Submerged Effluent Launder system design is a proprietary designed and manufactured by

Ovivo USA, LLC.

f. Tertiary Intermittently Backwashed, Granular Dual Media Filters. Flow from all three parallel secondary

treatment trains will flow to the tertiary intermittently backwashed, granular dual media filters. Four

parallel filter beds will be installed. Each filter will consist of dual media.

I. Required Surface Area at Peak Flow

(19,375 gpm)/(4gpm/ft2) = 4,844ft2

ii. Proposed Surface Area

(4)(16 ft)(84 ft) = 5,376 ft2

iii. Actual Filtration Rate at Peak Flow

(19,375 gpm)/(5,376 ft2) = 3.6 gpm/ft2

iv. Actual Filtration Rate at Peak Flow with One Filter Out of Service

(19,375 gpm)/(4,032 ft2) = 4.8 gpm/ft2

g. Ultraviolet Disinfection. Flow will pass through three parallel channels containing ultraviolet (UV)
treatment modules. The UV modules will be a low-pressure high-output type and utilizing 254 nm

wavelength light with an assumed 65% minimum transmittance and 20 mJ/cm2 UV dose rate. Two

channels will be required to treat the full peak flow of 27.9 M6D, with each channel capable of
treatment 13.95 MGD. The third channel will be a redundant 13.95 MGD treatment channel. A

minimum UV contact time of 20 seconds will be provided at peak flow, with one channel out of service.

h. Post Aeration. Flow will pass through a post aeration basin that will include coarse bubble aeration to

provide oxygen to the wastewater. The air demand is included in the Air Requirements section of this

report.

I. Aerobic Digesters. The existing North Kuehler WWTP and South Kuehler WWTP contain aerobic

digesters that individually feed the existing belt press dewatering facility. These basins will be retained
with new aerobic digester basins added to provide digestion for the additional capacity, as well as
provide a longer solids residence time for the existing aerobic digesters. All sludge will flow to a

common digester that will feed the existing belt press dewatering facility. The digester sizing assumes
one pound of solids produced per pound of BODs applied plus alum sludge from the chemical
phosphorous removal, solids are 70% volatile organics, 38% of the volatiles are destroyed during

digestion, and the average MLSS concentration in the digesters is 30,000 mg/1.

I. Solids Production

(24,044 Ibs BODs /day)(l Ib solids/1 Ib BODs) - 24,044 Ibs solids/day



ii. Digested Solids Production
(24,044 Ibs solids/day)(l-(0.38)(0.7)) = 17,648 Ibs solids/day

iii. Average Digested Solids Production
(24,044 Ibs solids/day + 17,648 Ibs solids/day)/2 = 20,846 Ibs solids/day

iv. Alum Sludge Production

619 Ibs solids/day + 819 Ibs solids/day + 114 Ibs solids/day = 1,552 Ibs solids/day

v. Total Average Solids Production

20,846 Ibs solids/day + 1,552 Ibs solids/day = 22,398 Ibs solids/day

vi. Total Solids in Digester for 28-day SRT*

(22,398 lbssolids/day)(28 days) = 627,144 Ibs solids

vii. Required Volume

(627,144 Ibs solids)(106)/(8.34)/(30,000 mg/1 MLSS)/(7.48) = 335,103 ft3

viii. Existing Volume

43,156 ft3 + 61,473 ft3 = 104,629ft3

ix. Proposed Volume

(20 ft)(145 ft)(70 ft) + (20 ft)(60 ft)(70 ft) = 287,000 ft3

x. Total Volume

104,629 ft3 + 287,000 ft3 - 391,629ft3

xl. Actual Solids Residence Time

(391,629 ft3)(7.48)(8.34)(30,000 mg/l)/(106)/(22,398 lbs/day)=32.7 days

*28-day SRT utilized instead of 40-day SRT for use of a two stage digester per EPA publication "Control

of Pathogens and Vector Attraction in Sewage Sludge".

j. Sludge Thickening. The existing aerobic digesters at the North Kuehler WWTP and South Kuehler
WWTP contain a combination of gravity thickeners and submerged membranes that are used to

thicken sludge. These sludge thickening components will be retained with the expansion. Also,

additional submerged membranes will be added with the proposed digester volume to maintain an
average MLSS concentration in the digesters of 30,000 mg/1.

k. Sludge Dewatering. All sludge from both the existing North Kuehler WWTP and South Kuehler WWTP

is pumped to the exiting belt press sludge dewatering facility. The existing facility will be expanded to
accommodate the increased sludge production from the expansion. The belt press sizing assumes

operation 8 hours per day and 5 days per week, and a maximum feed rate of 75 gpm/meter and 750

Ibs of solids per hour per meter, a sludge feed rate of 30,000 mg/1. In the event a belt press is out of

service, the remaining belt presses can be operated for longer durations to maintain sludge processing

capabilities.



i. Total Belt Width Required Based on Hydraulic Capacity

(87,766 gal/d)(7/5)/(480 op min/d)/(75 gal/min/m) = 3.4 m belt width

ii. Total Belt Width Required Based on Solids Capacity
(22,398 Ibs solids/d)(7/5)/(8 op hr/d)/(750 Ibs solids/hr/m) = 5.2 m belt width

iii. Existing Belt Width

(2)(2 meter belt presses) = 4 meters belt width

iv. Proposed Belt Width

(1)(2 meter belt press) == 2 meters belt width

v. Total Belt Width
4 meters + 2 meters = 6 meters belt width

Air Requirements. The existing North Kuehler WWTP will be served by two blower banks, one each for

process air and solids handling air, with a common spare blower connected with valves and piping. The

existing South Kuehler WWTP will be served by two separate blower banks, one each for process air

and solids handling air. Each bank will have its own spare blower. The proposed treatment units will

be served by two separate blower banks, one each for process air and solids handling air. Each bank

will have its own spare blower.

Plant No. 1 (Existing North Kuehler) Process Air

i. Aeration Basin

1. Air Required for Treatment

(1.2)(310 mg/L BODs) + (4.3)(50 mR/L NHsJM}
(310 mg/L BODs) - 1.9 Ib Oi/ Ib BODs*

*TCEQ. Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib 02/lb BODs if the system is
intended to nitrify, which is used below for calculations.

2. Coarse Bubble Requirements

(310 mg/L BOD5)(8.34)(3.10 MGD)(2.2 Ib 02/lb BODs}
(7.7%)(0.075)(0.23)(1,440) = 9,218 scfm

* Wastewater Oxygen Transfer Efficiency is based on the actual efficiency for the installed

aeration systems based on the manufacturer provided data

ii. Return Sludge Air Lifts
(4)(110 scfm) = 440 scfm

iii. Clarifier Loading Zones
(5,171 ft3)(30 scfm/1000 ft3) = 155 scfm

iv. Total Process Air Requirement = 9,813 scfm



Plant No. 1 (Existing North Kuehler) Solids Air

i. Aerobic Digester

(43,156 ft3)(30 scfm/1000 ft3) = 1,295 scfm

ii. Waste Sludge & Sludge Transfer Air Lifts
(2)(40 scfm) + (5)(40 scfm) = 280 scfm

iii. Total Solids Air Requirement = 1,575 scfm

Plant No. 2 (Existing South Kuehler) Process Air

i. Aeration Basin

1. Air Required for Treatment

(1.2)(310 mg/L BODs) + (4.3)(50 me/L NHaiNl
(310 mg/L BODs) = 1.9 Ib Oi/ Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib 02/lb BODs if the system is
intended to nitrify, which is used below for calculations.

2. Coarse Bubble Requirements

(310 mg/L BODs)(8.34)(4.10 MGD)(2.2 Ib 02/lb BODs]
(7.4%)*(0.075)(0.23)(1,440) = 12,687 scfm

* Wastewater Oxygen Transfer Efficiency is based on the actual efficiency for the installed

aeration systems based on the manufacturer provided data

ii. Return Sludge Air Lifts

(4)(160 scfm) = 640 scfm

iii. Clarifier Loading Zones
(5,514 ft3)(30 scfm/1000 ft3) = 165 scfm

iv. Total Process Air Requirement = 13,492 scfm

Plant No. 2 (Existing South Kuehler) Solids Air

i. Aerobic Digester

(61,473 ft3)(30 scfm/1000 ft3) - 1,844 scfm

ii. Waste Sludge & Sludge Transfer Air Lifts

(3)(40 scfm) + (4)(40 scfm) = 280 scfm

iii. Total Solids Air Requirement = 2,124 scfm

10



Plant No. 3 Process Air

i. Aeration Basin

1. Air Required for Treatment

(1.21(310 mg/L BODs) + (4.3)(50 mg/L NHs^Nl
(310 mg/L BODs) = 1.9 Ib 02, Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib 02/lb BODs if the system is
intended to nitrify, which is used below for calculations.

2. Fine Bubble Requirements

(310 mg/L BOD5)(8.34)(2.10 MGD)(2.2 Ib 02/!bBOD5)(0.685)
(10.8%)*(0.075)(0.23)(1,440) = 3,050 scfm

* TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble (2.0%/ft. x 12 ft of
submergence x 0.45)

** TCEQ, Chapter 217 Table F.5 Submergence Correction Factor for 19' Subermgence

ii. Return Sludge Air Lifts
(2)(160 scfm) = 320 scfm

iii. PostAeration Basin

(3,200 ft3)(30 scfm/1000 ft3) = 96 scfm

iv. Clarifier Loading Zones

(3,800 ft3)(30 scfm/1000 ft3) = 114 scfm

v. Total Process Air Requirement = 3,580 scfm

Plant No. 3 Solids Air

i. Aerobic Digester

(287,000 ft3)(30 scfm/1000 ft3) = 8,610 scfm

ii. Sludge Transfer Air Lifts

(2)(40scfm) = 80scfm

iii. Aerated Grit Chamber

(17,783 ft3)(30 scfm/1000 ft3) = 533 scfm

iv. Total Solids Air Requirement = 9,223 scfm

m. Blower Capacities

11



Plant No. 1 (Existing North Kuehler) Process Air

i. Existing Blower Capacity

(5)(2,140scfm) = 10,700 scfm

ii. Proposed Blower Capacity*

(l)(2,140scfm) = 2,140 scfm

iii. Total Slower Capacity

(6)(2,140scfm) = 12,840 scfm

iv. Firm Blower Capacity with Largest Unit out of Service*

(5)(2,140scfm) = 10,700 scfm

*The proposed blower will be the common spare blower for the process and air solids air blower banks.

This proposed blower is the same proposed blower noted below. There are 7 total blowers at Plant No.

1 (Existing North Kuehler).

Plant No. 1 (Existing North Kuehler) Solids Air

i. Existing Blower Capacity

(1)(2,140 scfm) == 2,140 scfm

ii. Proposed Blower Capacity*

(1)(2,140 scfm) = 2,140 scfm

iii. Total Blower Capacity
(2)(2,140 scfm) = 4,280 scfm

iv. Firm Blower Capacity with Largest Unit out of Service*

(1)(2,140 scfm) = 2,140 scfm

*The proposed blower will be the common spare blower for the process air and solids air blower banks.

This proposed blower is the same proposed blower noted above There are 7 total blowers at Plant No.

1 (Existing North Kuehler).

Plant No. 2 (Existing South Kuehler) Process Air

i. Proposed Blower Capacity

(5)(4,000 scfm) = 20,000 scfm

ii. Firm Slower Capacity with Largest Unit out of Service

(4)(4,000 scfm) = 16,000 scfm

Plant No. 2 (Existing South Kuehler) Solids Air

i. Existing Blower Capacity

(2)(2,190 scfm) = 4,380 scfm

12



ii. Firm Blower Capacity with Largest Unit out of Service

(l)(2,190scfm) = 2,190 scfm

Plant No. 3 Process Air

i. Proposed Blower Capacity

(2)(4,000 scfm) = 8,000 scfm

ii. Firm Blower Capacity with Largest Unit out of Service

(1)(4,000 scfm) = 4,000 scfm

Plant No. 3 Solids Air

i. Proposed Blower Capacity

(4)(3,150scfm) = 12,600 scfm

ii. Firm Blower Capacity with Largest Unit out of Service
(3)(3,150 scfm) = 9,450 scfm

13



PHASE III-15.4 MGD

I. SCOPE

The proposed Phase III facility will be a permanent concrete plant with suspended growth activated sludge process

with biological nutrient removal and single stage nitrification. The facility will include all of the existing treatment
units form the 9.3 MGD Phase II facility. The existing screening structure will house a new additional screen, the

existing lift station will house new pumps, the existing UV disinfection basin will house new additional UV modules,
and the existing house a new additional belt press. New process units include anaerobic basins, anoxic basins,

aeration basins, secondary clarifiers, tertiary dual media filters, aerobic digesters, and positive displacement

blowers.

II. WASTEWATER TREATMENT PLANT DESIGN

A.

1.

a

b

c

DESIGN CRITERIA

Daily Effluent Limits

BODs

TSS

NHa-N

10 mg/L

15 mg/L

3mg/L

d. TotalPhosphorus == 1 mg/L

e. DO ==4 mg/L

f. E Coli = 126 number colonies/lOOmL

2. Process Criteria

The criteria used for the constructed aeration basins was based on TCEQ Chapter 217 criteria and more

conservative measures requested by the client.

a. Minimum Hydraulic Detention Time for Aerated Grit Chamber == 3.0

(minutes)

b. Maximum Aeration Basin Organic Loading = 35

(Ibs BODs/day/1,000 ft3)

c. Maximum Clarifier Surface Loading at Peak Flow

(gal/day/ft2) = 1,200

d. Minimum Clarifier Detention Time

(hours) = 1.8

14



e. Maximum Clarifier Weir Loading at Peak Flow

(gal/day/ft) = 30,000

f. Maximum Dual Media Filter Flux Rate at Peak Flow

(gal/min/ft2) == 4

g. Maximum Filtration Rate at Peak Flow w/ One Filter Out of Service = 5

(gal/min/ft2)

h. Minimum Solids Retention Time in Aerobic Digester*

(days) = 28*

i. Minimum Air Required for Digester

(scfm/1,000 ft3) = 30

j. Minimum Oxygen Required for Aeration Basins = 2.2

(Ibs Oz/1 Ib BODs)

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication "Control of

Pathogens and Vector Attraction in Sewage Sludge."

B. TREATMENT FACILITIES

1. Flow

a. Average (Design) = l.OQ = 15,400,000 gpd = 10,694 gpm

b. Peak(2-hour) = 3.0Q = 46,200,000 gpd = 32,083 gpm

2. Influent Composition

The following influent wastewater compositions are based on composite samples collected at the existing

headworks over a 1 year period. The design values for BODs, TSS, and NHa-N are calculated by adding one (1)

standard deviation to the average.

a.

b.

c.

d.

BODs =

TSS

NHs-N =

TP

3. Organic Loadings

a.

b.

BODs

TSS

310

350i

mg/L

mg/L

50 mg/L

Smg/S/L

(15.40 MGD)(8.34)(310 mg/L)* = 39,815 Ibs BODs/day

(15.40 MGD)(8.34)(350 mg/L) = 44,953 Ibs TSS/day

15



c. NHs-N = (15.40 MGD)(8.34)(50 mg/L) = 6,422 Ibs NHs-N/day

d. Total P = (15.40 MGD)(8.34)(8 mg/L) == 1,284 Ibs P/day

4. Process Basins and Equipment

a. ScreeninR. A third mechanical screen will be installed in this phase. All three screens, two existing and

one proposed will have a minimum hydraulic capacity of 23.1 MGD. Two screens will be able to handle

the design peak flow of the facility, and the third screen will be a spare. The screening channels will be
covered, equipment enclosed, and connected to an odor control system.

b. Grit Chamber. The existing aerated grit chambers will be remain in this phase. The grit chambers will

be covered and connected to an odor control system.

i. Required Volume at Peak Flow

(32,083 gpm)(3 min)/(7.48gal/ft3) = 12,868 ft3

ii. Existing Volume

2[(27 ft)2(8.03 ft)+((27 ft)2 (12.5 ft)/3)] = 17,783 ft3

iii. Actual Detention Time at Peak Flow

(17,783 ft3)(7.48)/(32,083 gpm) = 4.1 minutes

c. Lift Station. The existing wet well will remain in this phase. A total of six new pumps, five duty and one

standby, will be installed with a minimum firm hydraulic pumping capacity of 46.2 MGD, the design
peak flow of the facility. The lift station will be covered and connected to an odor control system.

d. Elevated Flow Splitter. The existing elevated flow splitter will remain in this phase. The weir gates will
be modified to proportionately send flow to four secondary treatment plants based on the following

splits.

i. Plant No. 1 (Existing North Kuehler) - 3.10 MGD

ii. Plant No. 2 (Existing South Kuehler) - 4.10 MGD

iii. Plant No. 3-4.10 MGD

iv. Plant No. 4-4.10 MGD

e. Secondary Treatment.

Plant No. 1 (Existing North Kuehler) - 3.10 MGD This secondary treatment train consists of aeration

basins and secondary clarifiers operating as a conventional activated sludge process with single stage

nitrification. Phosphorous is removed using alum added upstream of the clarifiers. Alum addition for

chemical phosphorous removal exists today and was previously approved by TCEQ. This process will

be retained. No modifications or changes will be made to the secondary treatment facilities from those

described in the 9.3 MGD Phase II report. Refer to that report for all sizing calculations.

16



Plant No. 2 (Existing South Kuehler) - 4.10 MGD. This secondary treatment train consists of aeration

basins and secondary clarifiers operating as a conventional activated sludge process with single stage

nitrification. Phosphorous is removed using alum added upstream of the clarifiers. Alum addition for

chemical phosphorous removal exists today and was previously approved by TCEQ. This process will

be retained. No modifications or changes will be made to the secondary treatment facilities from those

described in the 9.3 MGD Phase II report. Refer to that report for all sizing calculations.

Plant No. 3 - 4.10 MGD. This secondary treatment train consists of an anaerobic basin, anoxic basin,

aeration basin, and secondary clarifier operating as a biological nutrient removal, conventional

activated sludge process with single stage nitrification. Phosphorous is removed with the biological
nutrient removal process with alum addition as a secondary treatment method. Nitrogen removal is

limited to treatment of the return activated sludge side stream. The intent of the partial nitrogen

removal is only to help promote the biological phosphorous removal process by reducing the amount

of nitrates in the process. The anoxic basin and nitrogen removal is not required forTPDES discharge

permit compliance. The existing Plant No. 3 will be expanded to add a second train.

Anaerobic Basin

i. Required Volume at Average Daily Flow

(4,100,000 gal/day)(1.5hr)/(24hr/day)/(7.48gal/ft3) = 34,258ft3

ii. Existing Volume

(20 ft)(48 ft)(19 ft) - 18,240 ft3

iii. Proposed Volume

(20 ft)(48 ft)(19 ft) = 18,240 ft3

iv. Total Volume

18,240 ft3 + 18,240 ft3 = 36,480 ft3

v. Actual Hydraulic Retention Time at Average Daily Flow

(36,480 ft3)(7.48gal/ft3)(24 hr/d ay )/(4,100,000 gal/day) = 1.6 hrs

Aeration Basin

i. Required Volume Using Traditional Design Method
(4.10 MGD)(8.34)(310 mg/L)/(35 Ib BODs/1000 ft3) = 302,861ft3

ii. Existing Volume

(20 ft)(82 ft)(120 ft) = 196,800 ft3

iii. Proposed Volume

(20 ft)(82 ft)(120 ft) = 196,800 ft3
iv. Total Volume

196,800 ft3 + 196,800 ft3 = 393,600 ft3

v. Actual Organic Loading

10,600 lb/day/(393,600 ft3)(l,000 ft3) == 26.91b BODs/
1000 ft3

17



Anoxic Selector Basin for RAS Side Stream

i. Required Volume at Average Daily Flow

(4,920,000 gal/day)(0.5 hr)/(24 hr/day)/(7.48gal/ft3) = 13,703 ft3

ii. Existing Volume

(20 ft)(19 ft)(19 ft) = 7,220 ft3

iii. Proposed Volume

(20ft)(19ft)(19ft) = 7,220ft3

iv. Total Volume

7,220 ft3 + 7,220 ft3 = 14,440 ft3

v. Actual Hydraulic Retention Time

(14,440 ft3)(7.48gal/ft3)(24 hr/day)/(4,920,000 gal/day) = 0.53 hrs

Secondary Clarifiers

i. Required Surface Area At Peak Flow

(12.3MGD)(l,000,OOOgal/MG)/1200gal/day/ft2 == 10,250ft2

ii. Existing Surface Area

(80 ft)2(n)/(4) = 5,026 ft2

iii. Proposed Surface Area

(80 ft)2(Ji)/(4) == 5,026 ft2

iv. Total Surface Area

5,026 ft2 + 5,026 ft2 = 10,052 ft2

v. Proposed Surface Loading at Peak Flow

(12,300,000 gpd)/(10,052 ft2) = 1,224 gpd/ft2

The proposed surface loading at peak flow exceed the TCEQ value. A variance will be

requested from TCEQ for the proposed clarifier. The slightly increased loading rate at peak
flow is acceptable for performance since there are tertiary filters following the clarifiers. By

installing an 80 ft diameter clarifier, it allows NBU to match the diameter of all its existing 5
clarifiers, which is beneficial for maintenance and operation of the clarifiers.

vi. Proposed Clarifier Side Water Depth = 13.0ft

vii. Proposed Hydraulic Detention Time at Peak Flow

(10,052 ft2)(13.0 ft)(7.48 gal/ft3)(24 hr/day)/
(1,000,000 gallons/MG)(12.30 MGD) = 1.91 hours

18



viii. The proposed clarifier will not utilize traditional weirs and baffles. It will utilize a submerged
effluent launder system, which consists of a full perimeter submerged launder with

submerged ports sized to control the inlet rate into the submerged launder. This will maintain

equal distribution of flow from the center of the clarifier outwards to the launder. The

Submerged Effluent Launder system design is a proprietary designed and manufactured by

Ovivo USA, LLC.

Plant No. 4 - 4.10 MGD. This secondary treatment train consists of an anaerobic basin, anoxic basin,

aeration basin, and secondary clarifier operating as a biological nutrient removal, conventional

activated sludge process with single stage nitrification. Phosphorous is removed with the biological

nutrient removal process with alum addition as a secondary treatment method. Nitrogen removal is

limited to treatment of the return activated sludge side stream. The intent of the partial nitrogen

removal is only to help promote the biological phosphorous removal process by reducing the amount

of nitrates in the process. The anoxic basin and nitrogen removal is not required forTPDES discharge

permit compliance.

Anaerobic Basin

i. Required Volume at Average Daily Flow

(4,100,000 gal/day)(1.5 hr)/(24 hr/day)/(7.48gal/ft3) = 34,258 ft3

ii. Proposed Volume

(2)(20ft)(48ft)(19ft) = 36,480ft3

iii. Actual Hydraulic Retention Time at Average Daily Flow
(36,480 ft3)(7.48gal/ft3)(24hr/day)/(4,100,000gal/day) == 1.6 hrs

Aeration Basin

i. Required Volume Using Traditional Design Method
(4.10 MGD)(8.34)(310 mg/L)/(35 Ib BODs/1000 ft3) = 302,861ft3

ii. Proposed Volume

(2)(20ft)(82ft)(120ft) = 393,600ft3

iii. Actual Organic Loading
10,600 lb/day/(393,600 ft3)(l,000 ft3) = 26.9lb BODs/

1000 ft3
Anoxic Selector Basin for RAS Side Stream

i. Required Volume at Average Daily Flow

(4,920,000 gal/day)(0.5 hr)/(24 hr/day)/(7.48gal/ft3) = 13,703 ft3

ii. Proposed Volume

(2)(20 ft)(19 ft)(19 ft) = 14,440 ft3

iii. Actual Hydraulic Retention Time

(14,440 ft3)(7.48gal/ft3)(24hr/day)/(4,920,000gal/day) == 0.53 hrs

19



Secondary Clarifiers

i. Required Surface Area At Peak Flow

(12.3MGD)(l,000,OOOgal/MG)/1200gal/day/ft2 = 10,250ft2

ii. Proposed Surface Area

(2)(80 ft)2(7i)/(4) = 10,052 ft2

iii. Proposed Surface Loading at Peak Flow

(12,300,000 gpd)/(10,052 ft2) == 1,224 gpd/ft2

The proposed surface loading at peak flow exceed the TCEQ. value. A variance will be

requested from TCEQ for the proposed clarifier. The slightly increased loading rate at peak
flow is acceptable for performance since there are tertiary filters following the clarifiers. By

installing an 80 ft diameter clarifier, it allows NBU to match the diameter of all its existing 5
clarifiers, which is beneficial for maintenance and operation of the clarifiers.

iv. Proposed Clarifier Side Water Depth = 13.0ft

v. Proposed Hydraulic Detention Time at Peak Flow

(10,052 ft2)(13.0 ft)(7.48 gal/ft3)(24 hr/day)/
(1,000,000 gallons/M6)(12.30 MGD) = 1.91 hours

vi. The proposed clarifiers will not utilize traditional weirs and baffles. It will utilize a submerged
effluent launder system, which consists of a full perimeter submerged launder with

submerged ports sized to control the inlet rate into the submerged launder. This will maintain

equal distribution of flow from the center of the clarifier outwards to the launder. The

Submerged Effluent Launder system design is a proprietary designed and manufactured by
Ovivo USA, LLC.

Tertiary Intermittently Backwashed, Granular Dual Media Filters. Flow from all four parallel secondary

treatment trains will flow to the tertiary intermittently backwashed, granular dual media filters. The

existing filter beds will remain and additional filter beds will be added. Each filter will consist of dual
media.

i. Required Surface Area at Peak Flow

(32,083 gpm)/(4 gpm/ ft2) = 8,021ft2

ii. Existing Surface Area

(4)(16 ft)(84 ft) = 5,376 ft2

iii. Proposed Surface Area

(2)(16 ft)(84 ft) == 2,688 ft2

iv. Total Surface Area

5,376 ft2 + 2,688 ft2 - 8,064 ft2

v. Actual Filtration Rate at Peak Flow

(32,083 gpm)/(8,064 ft2) = 3.98gpm/ft2

20



vi. Actual Filtration Rate at Peak Flow with One Filter Out of Service

(32,083 gpm)/(6,720 ft2) = 4.77 gpm/ft2

g. Ultraviolet Disinfection. The existing structure will remain and all existing UV modules will remain. The

fourth channel, constructed but not used in the 9.3 MGD Phase II, will be used with new UV modules

added in it. Flow will pass through four parallel channels containing ultraviolet (UV) treatment
modules. The UV modules will be a low-pressure high-output type and utilizing 254 nm wavelength

light with an assumed 65% minimum transmittance and 20 mJ/cm2 UV dose rate. Three channels will

be required to treat the full peak flow of 46.2 MGD, with each channel capable of treatment 15.4 MGD.

The third channel will be a redundant 15.4 MGD treatment channel. A minimum UV contact time of 20

seconds will be provided at peak flow, with one channel out of service.

h. Post Aeration. Flow will pass through a post aeration basin that will include coarse bubble aeration to

provide oxygen to the wastewater. The air demand is included in the Air Requirements section of this

report.

i. Aerobic Digesters. All basins from the 9.3 MGD Phase II will remain. Additional digester basins will be

added for the additional flow. All sludge will flow to a common digester that will feed the existing belt
press dewatering facility. The digester sizing assumes one pound of solids produced per pound of BODs

applied plus alum sludge from the chemical phosphorous removal, solids are 70% volatile organics,

38% of the volatiles are destroyed during digestion, and the average MLSS concentration in the

digesters is 30,000 mg/1.

i. Solids Production

(39,815 Ibs BODs /day)(l Ib solids/1 Ib BODs) = 39,815 Ibs solids/day

ii. Digested Solids Production
(39,815 lbssolids/day)(l-(0.38)(0.7)) = 29,224 Ibs solids/day

iii. Average Digested Solids Production
(39,815 Ibs solids/day + 29,224 Ibs solids/day)/2 = 34,520 Ibs solids/day

iv. Alum Sludge Production

619 Ibs solids/day+819 Ibs solids/day+(2)223 Ibs solids/day = 1,884 Ibs solids/day

v. Total Average Solids Production

34,520 Ibs solids/day + 1,884 Ibs solids/day = 36,404 Ibs solids/day

vi. Total Solids in Digester for 28-day SRT*

(36,404 Ibs solids/day)(28 days) = 1,019,312 Ibs solids

vii. Required Volume

(1,019,312 Ibs solids)(106)/(8.34)/(30,000 mg/1 MLSS)/(7.48)= 544,651 ft3

viii. Existing Volume

43,156 ft3+61,473 ft3+287,000 ft3 = 391,629ft3

21



ix. Proposed Volume

(3)(20ft)(60ft)(70ft) = 252,000ft3

x. Total Volume

391,629 ft3 + 252,000 ft3 = 643,629ft3

xi. Actual Solids Residence Time

(643,629 ft3)(7.48)(8.34)(30,000 mg/l)/(106)/(36,404 lbs/day)=33.1 days

*28-day SRT utilized instead of 40-day SRT for use of a two stage digester per EPA publication "Control

of Pathogens and Vector Attraction in Sewage Sludge".

j. Sludge Thickening. The existing aerobic digesters at the North Kuehler WWTP and South Kuehler
WWTP contain a combination of gravity thickeners and submerged membranes that are used to

thicken sludge. These sludge thickening components will be retained with the expansion. Also,

additional submerged membranes will be added with the proposed digester volume to maintain an
average MLSS concentration in the digesters of 30,000 mg/1.

k. Sludge Dewatering. All sludge from both the existing North Kuehler WWTP and South Kuehler WWTP

is pumped to the exiting belt press sludge dewatering facility. The existing facility will be expanded to
accommodate the increased sludge production from the expansion. The belt press sizing assumes

operation 8 hours per day and 6 days per week, and a maximum feed rate of 75 gpm/meter and 750

Ibs of solids per hour per meter, a sludge feed rate of 30,000 mg/t. In the event a belt press is out of

service, the remaining belt presses can be operated for longer durations to maintain sludge processing

capabilities.

i. Total Belt Width Required Based on Hydraulic Capacity

(142,642 gal/d)(7/6)/(480 op min/d)/(75 gal/min/m) = 4.6 m belt width

ii. Total Belt Width Required Based on Solids Capacity

(36,403 Ibs solids/d)(7/6)/(8 op hr/d)/(750 Ibs solids/hr/m) = 7.1 m belt width

iii. Existing Belt Width
(3)(2 meter belt presses) = 6 meters belt width

iv. Proposed Belt Width
(1)(2 meter belt press) = 2 meters belt width

v. Total Belt Width
6 meters + 2 meters = 8 meters belt width

I. Air Requirements. The existing North Kuehler WWTP will be served by two blower banks, one each for

process air and solids handling air, with a common spare blower connected with valves and piping. The

existing South Kuehler WWTP will be served by two separate blower banks, one each for process air

and solids handling air. Each bank will have its own spare blower. The blower banks at the existing

North Kuehler WWTP and South Kuehler WWTP will not be modified in this expansion. The proposed
treatment units for both Plant No. 3 & Plant No. 4 will be served by two separate blower banks, one

each for process air and solids handling air. Each bank will have its own spare blower.

22



Plant No. 1 (Existing North Kuehler) Process Air. No changes are being made to this treatment system

air demand or blower system. Refer to the 9.3 MGD Phase II report for details on the air demand for

this system.

Plant No. 1 (Existing North Kuehler) Solids Air. No changes are being made to this treatment system air

demand or blower system. Refer to the 9.3 MGD Phase II report for details on the air demand for this

system.

Plant No. 2 (Existing South Kuehler) Process Air. No changes are being made to this treatment system

air demand or blower system. Refer to the 9.3 MGD Phase II report for details on the air demand for

this system.

Plant No. 2 (Existing South Kuehler) Solids Air. No changes are being made to this treatment system air

demand or blower system. Refer to the 9.3 MGD Phase II report for details on the air demand for this

system.

Plant No. 3 & Plant No. 4 Process Air

i. Plant No. 3 Aeration Basin

1. Air Required for Treatment

(1.21(310 mg/L BODs) + (4.3H50 mg/L NHaJMj
(310 mg/L BODs) - 1.9 Ib Oz/ Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib Oz/lb BODs if the system is
intended to nitrify, which is used below for calculations.

2. Fine Bubble Requirements

(310 mg/L BOD,)(8.34)(4.10 MGD)(2.2 Ib 02/lb BODs)(0.685)
(10.8%)(0.075)(0.23)(1,440) == 5,955 scfm

* TCEQ. Wastewater Oxygen Transfer Efficiency for Coarse Bubble (2.0%/ft. x 12 ft of
submergencexO.45)

** TCEQ Chapter 217 Table F.5 Submergence Correction Factor for 19' Submergence

ii. Plant No. 4Aeration Basin

3. Air Required for Treatment

(1.2)(310 mg/L BODs) + (4.3)(50 mg/L NHs-N)
(310 mg/L BODs) = 1.9 Ib 02, Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib Oz/lb BODs if the system is
intended to nitrify, which is used below for calculations.

23



4. Fine Bubble Requirements

(310 mg/L BOD5)(8.34)(4.10 MGD)(2.2 Ib Oz/lb BODsKO.GgS)

(10.8%)(0.075)(0.23)(1,440) = 5,955 scfm

* TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble (2.0%/ft. x 12 ft of
submergence x 0.45)

** TCEQ Chapter 217 Table F.5 Submergence Correction Factor for 19' Submergence

iii. Plant No. 3 & Plant No. 4 Return Sludge Air Lifts

(4)(160 scfm) + (4)(160 scfm) = 1,280 scfm

iv. Post Aeration Basin

(3,200 ft3)(30 scfm/1000 ft3) = 96 scfm

v. Plant No. 3 & Plant No. 4 Clarifier Loading Zones

[(2)(3,800 ft3) + (2) 2)(3,800 ft3)](30 scfm/1000 ft3) = 456 scfm

vi. Total Process Air Requirement = 13,742 scfm

Plant No. 3 & Plant No. 4 Solids Air

i. Aerobic Digester